RETHINKING DISSOLVED AIR FLOTATION (DAF) DESIGN
FOR INDUSTRIAL PRETREATMENT

Charles C. Ross, P.E.
Brandon M. Smith, E.I.T.

G.E. Vaentine, Jr.
Environmenta Treatment Systems, Inc.
P.O. Box 94005
Atlanta, Georgia 30377

ABSTRACT

Dissolved air flotation (DAF) has been used with increasing frequency in recent decades for the
treatment of industrial wastewater. Advances in the technology have expanded the range of
applications for DAF; however, engineers and designers frequently use outdated and insufficient
design data to design and specify DAF systems for industrial pretreatment. Discussions of
advances in DAF design are discussed, including recycle pressurization, improved whitewater
systems, enhanced chemical programs, and expansion of manufacturers base of experiencein
[...]
system with high recycle rates, it isimportant make this distinction since high recycle flows can
significantly increase the hydraulic loading of a DAF system. Generaly, aHLR of 2.0 gpm/ft?,
without recycle, is considered a good starting point in adesign. Other factors, including




chemical programs, the nature of the contaminants being removed, and prior treatment
experience, will have an effect on the final design value.

Solids Loading Rate

The solids loading rate (SLR) is determined by dividing the mass flow rate of solids and/or O& G
by the available surface areain the flotation cell. Asillustrated in Table 1, only two of the five
references include this parameter, with arange of 0.80 to 2.8 Ib/ft>-hr. Aswith the HLR, the
optimum SLR is dependent on a number of other operating conditions. The fact that these
published ranges apply only to a small range of primarily municipal applications raises questions
of whether they can be applied to industrial applications at all.

Table1l. Comparison of Published DAF Design Parameters

ar/lb solids

WPCF Metcalf & WEF WEF Corbitt
MOP-8 Eddy MOP-8 MOP-FD-3 (1999)
(2977) (1991) (1992) (1994)

Reference Wastewater Sludge Sludge Industrial Wastewater

treatment category thickening

Recycle pressure, 15-45 40-75 75 15-45 25-70

psig

Saturation 50-95 50-90 80

efficiency, %

Recycle, % 15-120 100 5-120

Pressurization tank 3.0 0.5-3.0

detention, min

Hydraulic loading 0.20-4.00 0.50-2.00 1.0-2.00 0.35-5.50

rate, gpm/ft?

Solids loading rate, 1.0-2.8 0.80-2.00

|b/ft2-hr

Air-solidsratio, Ib | 0.010-0.200 | 0.005-0.060 | 0.020-0.060 | 0.006-0.070 | 0.010-0.200

Air-to-Solids Ratio

The air-to-solids (A:S) ratio isthe ratio of the mass of dissolved air delivered by the whitewater
system to the mass of solidsin the influent entering the flotation system (Ib air/Ib solids). The
values provided in Table 1 range from 0.005 to 0.200 Ib air/Ib solids, representing a range greater
than an order of magnitude. As one would expect, it would be difficult to specify an A:Sratio
with such arange to choose from. Choosing ahigh A:Sratio can lead to large recycle systems
which will in turn affect the HLR and overall size of the DAF system. Typically, systems are
sized initially with A:Sratios in the lower range (0.005 to 0.010), especially when influent TSS
concentrations are less than 2,000 mg/L and the HLR is the predominant design criteria. Higher




solids loading may or may not require an increase in the amount of air supplied to maintain the
design A:Sratio. Thiswill depend greatly on the characteristics of the contaminants and the
chemical program used to coagulate and flocculate. The use of bench- and pilot-scal e treatability
testing would be very beneficial under these conditions.

In general, the design criteriafor DAF design provided by the most common environmental
engineering design manuals are short in specifics and represent data that do not correspond with
most industrial applications. While DAF treatment programs are well-established for some
industries, data are limited for many industrial effluents. Moreover, variability in wastewater
characteristics and the introduction of new chemical programs can make it difficult to optimize
the sizing of a DAF system.

This stresses the need for treatability testing prior to sizing DAF systems for many industrial
applications. Testing can range from simple jar testing to bench-scale batch tests to on-site pilot
tests. Pilot testing is particularly effective for determining the optimum size of afull-scale DAF
system so that under-sizing (unrealized performance) and over-sizing (increased capital cost) can
be avoided.

CASE STUDY- RENDERING PLANT

In 1998, Environmental Treatment Systems, Inc. conducted a series of pilot-scale treatability
tests on the screened effluent from a poultry rendering plant prior to biological treatment. The
testing was deemed necessary due to the very high levels of TSS and O& G in the wastewater
(approximately 35,000 and 25,000 mg/L, respectively) and the need to determine the most
economical chemical program for coagulation and flocculation.

Prior to the pilot test, jar testing showed that the most effective chemical program was pH
adjustment to pH 4.5-5.5 to precipitate proteins, followed by flocculation using a cationic
polymer dosed at 15 to 20 ppm. For the pilot test, a side-stream of screened and equalized
wastewater was neutralized to the target pH using PID-based pH control and sulfuric acid in a
small equalization tank. The conditioned wastewater was then pumped through aflocculation
tube, where cationic polymer was added and blended in prior to entry into the pilot DAF system.

A summary of the pilot test operating conditions and performance resultsis provided in Table 2.
The pilot DAF unit had 15 ft? of surface area and was nominally loaded at 25 gpm, or a HLR of
1.7 gpm/ft? not including recycle. Air was supplied to the whitewater system by aregenerative
turbine pump using pre-pump air injection at an average rate of 10 scfh, with arecycle flow of 10
gpm at 80 psig (1.0 scfh/gpm). Asillustrated in Table 2, TSS, O& G, and COD removals were
98.6, 99.2, and 89.3%, respectively, during the test.

The design criteria drawn from the pilot test was used to design afull-scale DAF system, as
shownin Table 2. Therectangular DAF system was sized at 1.8 gpmV/ft? to treat a flow of 330
gpm with awhitewater recycle rate of 90 gpm at 80 psig and an air injection rate of 65 scfh (0.72
scfh/gpm). The system was installed in 1998 and has operated as shown in Table 2. Although
initial influent COD and TSS concentrations were higher than those observed during the pilot



test, the system provided TSS, O& G, and COD removals of 99.4, 99.6, and 91.7%, respectively.

Table 2. Operating Parametersand Performance - Rendering Plant Case Study

Pilot DAF Full-Scale Published
DAF Ranges
Operating Parameters
DAF surface area, ft? 15 180
Influent flow, gpm 30 330
Recycle rate, gpm 12 90
Recycle pressure, psig 80 80
Air injection rate, SCFH 10 65
Air solution rate, SCFH/gpm 10 0.72
Influent TSS, mg/L 34,975 43,706
Influent COD, mg/L 63,446 113,864
Influent O& G, mg/L 25,219 18,568
Hydraulic loading rate, feed only, gpm/ft? 20 1.8
Hydraulic loading rate, incl recycle, 2.8 2.5 0.2-55
gpmV/ft?
Solids loading rate, Ib/ft-hr 35.0 40.1 0.8-2.8
Air-solidsratio, Ib air/lb solids 0.0015 0.0006 0.005-0.200
Performance Data
Effluent TSS, mg/L 505 263
TSSremoval, % 98.6 99.4
Effluent COD, mg/L 6,765 9,400
COD removal, % 89.3 91.7
Effluent O& G, mg/L 191 72
O& G removal, % 99.2 99.6




Most notable of the operating parameters for both the pilot-scale and full-scale systems was the
SLR, which was significantly higher than the published values. The full-scale DAF operating
SLR of 40.1 Ib/ft>-hr was roughly 13 times greater than the maximum published value of 2.8
Ib/ft>-hr. Moreimportantly, the DAF A:Sratio of 0.0006 Ib air/lb solids was roughly one-tenth
the minimum value found in Table 1, indicating that the flocculated solids in this waste stream
could be effectively removed with this type of DAF system at a much lower A:Sratio than that
suggested in the design literature.

If either of the less-stringent values for SLR or A:Sratio in Table 1 had been used in sizing the
unit based on the wastewater characteristics alone, the DAF system would have been much larger
than it actually needed to be. If the maximum allowable SLR in Table 1 had been used as the
primary design criterion, instead of the 180 ft? of surface area provided, the DAF unit(s) would
have needed greater than 1,800 ft? of surface area. In addition, using the minimum A:Sratioin
Table 1 would have resulted in arecycle flow of at least 900 to as much as 1,800 gpm instead of
the 90 gpm used.

The capital cost using these published design values would have been $1.5 to $2.0 million
higher, and the operating and maintenance costs would have been proportionally higher. The
pilot testing and resulting installation confirms the need to conduct treatability testing on
industrial wastewater prior to selecting design criteria. It also callsinto question the wisdom in
using some of the published design datareflected in Table 1.

CONCLUSIONS

1 The increased use of recycle pressurization, advances in whitewater systems and chemical
programs, and expansion of DAF manufacturers base of experience in industrial
applications has not been accompanied by a corresponding change in standard published
design data commonly used by engineers and designers.

2. Many design references commonly used by engineers and designers provide wide ranges
in data, or no data at all, for many common design parameters. While it may not be the
intention of the authors of these references for these ranges to be used in actual designs, it
has become fairly common practice to use such references as sources of firm design data.
This practice can result in sizing systems incorrectly, which can also lead to false
elimination of DAF as an economically feasible treatment alternative. Since DAF is still
used in municipal wastewater treatment and sludge thickening, these design references
should still include data for these applications. However, these references should also
emphasize that the data they supply should be used with caution and restraint and stress
the need for further investigation when treating industrial wastewaters.

3. Treatability testing, both on a bench scale and pilot scale, is often overlooked asastep in
design of DAF-based wastewater treatment systems. Experience has shown that such
testing can markedly improve the economic feasibility of atreatment project. Whileit
may complicate the traditional design-bid-build process, testing should be included in any
industrial treatment system design where the engineer, designer, or equipment supplier



does not have substantial experience in the particular industry.
REFERENCES

American Society of Civil Engineers and Water Environment Federation (1992) Design of
Municipal Wastewater Treatment Plants, Volume II. ASCE Manual and Report on Engineering
Practice No. 76/WEF Manual of Practice No. 8, New Y ork/Alexandria, Va.

American Society of Civil Engineers and Water Pollution Control Federation (1977) Wastewater
Treatment Plant Design. ASCE Manual on Engineering Practice No. 36/WPCF Manual of
Practice No. 8, New Y ork/Washington, D.C.

Corbitt, Robert A. (1999) Sandard Handbook of Environmental Engineering. 2™ Ed., McGraw-
Hill, New Y ork

Metcalf & Eddy, Inc. (1991) Wastewater Engineering: Treatment, Disposal, and Reuse. 3" Ed.,
McGraw-Hill, New Y ork.

Water Environment Federation (1994) Pretreatment of Industrial Wastes. Manual of Practice No.
FD-3, Alexandria, Va.

Vaentine, G. Edward; Ray, B. Russell; and Shadburn, Tim (1993) Dissolved -Air Flotation
Pilot Scale Research: Investigating Air Solubility. Project N-3200-160 and N-3200-260, Georgia
Tech Research Institute, Georgia Institute of Technology, Atlanta.



	Table of Contents
	Preconference Workshop: Activated Sludge for Industrial Wastes
	Optimizing Clarifier Design and Performance

	Session 1: Enhancing Physical-Chemical Treatment Technologies
	Wastewater Treatment Using Low-Cost Adsorbents and Waste Materials
	Using Organoclays to Enhance Carbon Filtration
	Rethinking Dissolved Air Flotation (DAF) Design for Industrial Pretreatment
	Microscopic Image Analysis Techniques to Characterize Surface Morphology and Adsorption Mechanisms of Activated Carbon
	Experimental Studies on the Application of Natural Process of Snow Metamorphism for Concentration and Purification of Liquid 
	Silica Micro Encapsulation: A New, Cost-Effective Technology for Treatment of Metals and Other Contaminants in Industrial Was

	Session 2: Groundwater and Soil Remediation
	DNAPL Remediation: Is It Worth the Cost?
	Ten-Year Demonstration of Alternate Concentration Limits for Groundwater
	Potassium/Sodium Permanganate for the In-Situ Oxidation of Chlorinated Hydrocarbons

	Session 3: Water Quality, Regulatory, and Permitting Issues
	Development of Pretreatment Limits for Formaldehyde Integrating POTW Treatability and Derivation of Water Quality Criteria
	Use of Jet Nozzles to Increase Allowable Industrial Discharge
	An Overview of US and International Regulations Regarding Hydrocarbons in Water Effluents
	WERF’s Research Program on the Use of the Biotic Ligand Model for Establishing Water Quality Criteria for Metals

	Session 4: Sludge Management
	The Effects of Proprietary Cellulose Fibers on the Dewaterability of Sludge
	Processing By-Products from DAF Systems in the Food Industry
	Sequential vs. Discrete Extraction of Metals from Sewage Sludge
	From Conventional Drying Beds to High Rate, High Capacity Vacuum Dewatering Beds
	Plasma Energy Pyrolysis System (PEPS™) for Destruction of Industrial Wastewater Sludges

	Session 5: Sequencing Batch Reactors/Innovative Biotreatment Case Histories
	Two-Stage SBR System Meets Challenges of DuPont's Asturias, Spain Site
	Full Scale Results From Refinery and Slaughter House Wastewater in Moving Bed Biofilm Reactor
	An Investigation into the Need for the Addition of Powdered Activated Carbon to the American Bottoms Treatment Plant
	Design and Start-up of an Advanced Treatment System for High Strength Wastewater from a Chemical Plant

	Session 6: Waste Minimization and Wastes Recycle/Reuse
	Continuing to Offset Water Use in Silicon Wafer Manufacturing - An Update
	Coolant Waste Minimization Using a Coalescing Plate Separator
	Fractal Morphology Analysis of Flocs Generated in Edible Oil-Water Emulsions by Coagulation

	Session 7: Nutrient Removal
	Use of the Advanced Biological Nutrient Removal Processes in Korean Municipal Wastewater Treatment Plants with Low BODs
	Innovative Biological Treatment of High-Nitrate Industrial Process Waters
	A Laboratory Scale Study of Nitrification Using Traditional and Molecular Analytical Techniques
	Utilization of Sequencing Batch Reactors for Nitrification of High Ammonium Strength Anaerobic Digester Supernatant and Filtr
	The Role of Glucose in Developing Enhanced Biological Phosphorus Removal

	Session 8: Toxicity Monitoring and Effects
	An Inhibition Monitor for Rapid Wastewater Screening
	Identifying Influent Toxicity - Finding the Needle in the Haystack
	Performance of On-Line Respirometry at the Sanitary District of Hammond
	Impact of Nitrophenols on Acidogenic Culture
	A Case Study: Biological Interference in Chronic Whole Effluent Toxicity Testing of a Municipal Wastewater
	Degradation and Toxicity of Additives to Aircraft De-Icing Fluids; The Effect of Discharge of Such Fluids to Municipal Wastew

	Session 9: Anaerobic and Anoxic Biological Treatment
	Troubleshooting The UASB Process
	Applying Process Separation to Enhance the Anaerobic Treatment of Aircraft Deicing Fluid
	Optimization of Granular Anaerobic Systems
	Reduction in Effluent SS From UASB/EGSB Reactors Treating Beverage Wastewater
	New Dupont Wastewater Management Facility at Victoria, Texas
	Producing Methane from Organic Industrial Waste Using A Fixed Bed Anaerobic Reactor

	Seminar: Redevelopment of Private Property: Profit Instead of Mothballing
	The Evolution of Brownfields Redevelopment

	Session 10: Membrane Technologies and Case Histories
	Development and Operation of a Full-Scale Oily Wastewater Treatment System
	Acid Waste Management with Diffusion Dialysis
	Upgrading Petroleum Terminal Separators Using Coalescing Plates

	Session 11: Environmental Management Systems
	Audit and Risk Ranking Using Fuzzy Logic
	Performance-Based Standards and Best Management Practice Programs

	Session 12: Innovative Biotreatment Case Histories II
	Start-Up and Operation of an Activated Sludge Reactor with External Clarifier
	Rotating Tube Reactor for Bench-Scale Biotower Simulation Studies
	Dynamic Simulation of Shock-Loading Effects on the Treatment of Corn-Sweetener Manufacturing Wastewater

	About WEF
	About the Water Environment Federation (WEF)
	Water Environment Federation Membership